
AWWA
Research 
Foundation

Commercial
Application and
Marketing of Water 
Plant Residuals

Subject Area: 
Water Treatment





Commercial
Application and 
Marketing of Water 
Plant Residuals



The mission of the AWWA Research Foundation is to advance the science of water to improve 
the quality of life. Funded primarily through annual subscription payments from over 1,000 utili 
ties, consulting firms, and manufacturers in North America and abroad, AWWARF sponsors 
research on all aspects of drinking water, including supply and resources, treatment, monitoring 
and analysis, distribution, management, and health effects.

From its headquarters in Denver, Colorado, the AWWARF staff directs and supports the efforts 
[...]
Other valuable land application references include the following:

• "Groundwater and Crop Growth Issues Associated with Water Treatment Residuals 

(Knockee/fl/. 1991)

• "Agronomic Effects of Land Application of Water Treatment Sludges" (Elliott and 

Dempsey 1991)

• An Assessment of Cropland Application of Alum Sludge" (Mutter 1994)

General Description and Potential Benefits

A number of land application research studies conducted using coagulant residuals have 
demonstrated neutral or slightly positive impacts on crop growth (Lin and Green 1990, Geertsema 

etal. 1994). Some of the benefits associated with the addition of coagulant residuals to agronomic 
soils include:

• Improvement to soil structure
• Soil pH adjustment

• Addition of trace minerals
• Increased moisture holding capacity
• Soil aeration

Some negative effects on soil characteristics have also been documented. Research studies have 

shown that some coagulant residuals have a tendency to bind plant available phosphorus in soils 
(Elliott and Dempsey 1991, Knocke et al. 1991). Also, aluminum phytotoxicity could also be a 

problem if the soil pH is not maintained at or above 6.5 (Elliott and Dempsey 1991).

23



Implementation Logistics

"Land Application of Water Treatment Plant Sludge" (A WWARF1990) provides a complete 

instructional guide for a utility interested in pursuing a land application program. The manual 

provides detailed information on the following topics:

• Description of major components found in coagulant residuals

• Residuals effects on soil phosphorus availability

• Heavy metals and residuals toxicity

• Residuals effects on physical properties and soil pH

Land application implementation logistics outlined by the AWWARF land application 

manual include:

• Residuals application design

• Site selection

• Agricultural methods

• Storage of residuals

• Application rates

• Monitoring and reporting

Land application of residuals can be performed using either liquid or cake solids residuals. 

The liquid or solid material could be effectively land applied at any solids concentration found to 

be economically feasible by a utility and acceptable to the land owner. The amount of dewatering 

required is based primarily on hauling distances to the application site, storage facilities required, 

residuals water value, and land owner preference. Solids concentrations for liquid residuals 

applications range from 0.5 to 10 percent, while cake residuals applications require a solids 

concentration of greater than 15 percent. A process schematic outlining the typical application 

procedure used for land applying residuals as a liquid or cake solid is shown in Figure 3.2.

24



Liquid residuals applications, where feasible, can provide a number of advantages. Liquid 

applications only require gravity sedimentation and thickening, thereby eliminating the need for 

costly mechanical dewatering facilities and equipment. Liquid applications to agronomic soils can 

be applied to soils throughout the growing season depending on the type of crop produced and the 

application technique used. Applications throughout the growing season, if feasible, may provide 

an additional water value for crop growth. Residuals applied in a liquid form tend to provide a more 

even application to agronomic soils, creates less soil clumping, and is incorporated into the natural 

soil more rapidly. A disadvantage of land applying liquid residuals is the increased volume of 

residuals, which directly impacts the handling and transportation costs. Liquid applications are only 

economically attractive when application sites are within close proximity to-the water treatment 

plant, or if relatively small quantities of residuals are generated.

Land application of dewatered residuals requires dewatering to a solids concentration that 

can be handled by front-end loaders, transported by dump trucks, and spread onto farmland using 

manure type spreading equipment. Mechanical dewatering requires costly equipment and annual 

O&M costs. The volume reduction, however, significantly reduces transportation and handling 

costs. Cake solids are not typically applied during the growing seasons due to the potential for 

physical crop damage during spreading. Therefore, a residuals storage facility may be required to 

stockpile residuals until land application is possible. Uneven distribution and soil clumping are also 

potential problems using cake solids applications.

In order to increase the value of residuals for agricultural use, a number of contractors and 

utilities have developed processes that combine residuals with other beneficial agricultural products. 

Residuals amendments include lime addition, fertilizers, biosolids, and finished compost materials. 

Any of these products could effectively increase the agronomic value of the water treatment 

residuals. Lime additions are frequently added to coagulant residuals to aid in mechanical 

dewatering of the material. Fertilizers (N, P, K), compost, or biosolids could be blended with 

residuals prior to or during the land application process. Blending the residuals with any of these 

amendment at the proper ratios increases the residuals value and, as a result, makes marketing of 

residuals to farmers an easier task.

25



Residuals Quality Requirements

The chemical and physical quality of residuals and effects on agronomic soils are outlined 
in the AWWARF land application manual (Elliott et al. 1990). The manual suggests a number of 
chemical and physical parameters that should be analyzed for residuals characterization. A list of 
important residuals quality parameters that should be investigated prior to land applying residuals 
is presented in Table 3.3. Regulatory agencies responsible for granting land application permits may 
require a utility to test for some or all of these parameters as part of the permit application process. 
Subsequent testing may be required on an annual or semiannual basis for permit compliance. As 
discussed in Chapter 2, each state has their own rules and guidelines for regulating beneficial use 
programs. Many of the states regulate residuals beneficial use on a case-by-case basis depending 
on the type of use and quality of the residuals. Therefore, no exact list of parameters will apply to 

every utility.

Table 3.3 

Important residuals quality parameters for land applying residuals

Parameters________________________________Units___________ 
Physical tests*
Solids concentration %
Color
Texture
Soil aggregation
Moisture content %
Grain size analysis (clay/silt/sand) %
Specific weight lb/ft3 (kg/m3)
Chemical tests
Nutrients
Total Kjeldahl Nitrogen Ib/ton (mg/kg)
Total phosphorus Ib/ton (mg/kg)
Potassium Ib/ton (mg/kg)
Ammonia - Nitrogen Ib/ton (mg/kg)
Nitrate/Nitrite - N Ib/ton (mg/kg)
Calcium Ib/ton (mg/kg)

Continued

26



Table 3.3 (Continued)

Parameters_______________________________Units___________
Calcium Carbonate Equiv. (CCE) %
Metals
Total metalst Ib/ton (mg/kg)
TCLP metalsj mg/L
Radionuclides
Gross alpha pCi/g
Gross beta pCi/g
Radium - 226 pCi/g
Organics
Total organic carbon (TOC) Ib/ton (mg/kg)
Toc/c/Yy

Phytotoxicity - Microtox test
Other tests
Total coliform no/gram

_pH______________________________________:_____________ 
* Physical tests are described in "Landfllling of WTP Coagulant Sludges" (Cornwall et al. 1992).

f Total metals analyses includes : Al, As, Ba, Cd, Cr, Cu, Fe, Pb, Mg, Mn, Hg, Ni, Se, Ag, Zn, Mo. 
JTCLP analyses as specified by 40 CFR, Part 261 [Federal Register 1990].

Land Application Case Studies

Cobb County-Marietta Water Authority. The Cobb County-Marietta Water Authority 

(CCMWA), located in the Metropolitan Atlanta area, operates two water treatment facilities with 

a combined rated capacity of 136 mgd. The James E. Quarles Water Treatment Plant is permitted 

to treat 64 mgd from the Chattahoochee River. The Hugh A. Wyckoff Water Treatment Plant is 

permitted to treat 72 mgd of raw water from Lake Allatoona on the Etowah River. Both plants 

utilize conventional methods of water treatment and use alum as the primary coagulant.

The CCMWA treatment facilities both use the same methods for residuals handling and 

dewatering. Alum residuals are removed daily from the sedimentation basins and flow into gravity 

thickening basins. After thickening, residuals are transferred to a conditioning tank where a lime 

slurry is blended into the residuals at a 10 to 15 percent dry weight basis. Mechanical dewatering 

using pressure filters provides a final cake solids concentration of approximately 35 percent. After

27



dewatering the cake solids are referred to as "lime byproduct". The dewatered residuals are 

transported by dump trucks to a residuals storage yard at the Wyckoff plant and stockpiled for two 

to three months prior to final residuals beneficial use.

The combined volume of residuals generated by both treatment facilities is approximately 

10,000 yd3/yr (7,646 m3/yr) (wet volume at 35 percent solids). Physical and chemical characteristics 

of residuals generated from each treatment plant are very similar and the residuals are ultimately 

combined together for handling and beneficial use.

Overall, the chemical and physical quality of the lime residuals is excellent. Toxicity 

Characteristic Leaching Procedure (TCLP) analysis have been conducted to determine 

concentrations of metals, pesticides, herbicides, and volatile organics. The following residuals 

characteristics have been confirmed by laboratory analyses:

• No toxic contaminants

• Low concentrations of heavy metals

• Very low nutrient content

• Pesticides and herbicides were below detectable limits

• Cyanide and sulfide concentrations were below EPA limits

Until 1990, CCMWA transported dewatered residuals to the county landfill for disposal. 

Historically, landfill disposal was a cost-effective option, however, it was at times problematic 

because the County required that the residuals be mixed with construction or yard debris at the 

landfill prior to disposal. These materials were not always available when the Authority brought its 

residuals to the landfill. Landfill tipping fees had also steadily increased up to $35.80/ton 

($30.00/metric ton). All of these factors forced CCMWA to begin investigating alternative options 

for future disposal of residuals.

The Authority investigated a number of potential disposal options and eliminated all but the 
following two alternatives:

• Monofilling

• Land application

28



CCMWA reviewed each option and ultimately selected land application to crop and pasture 

land as the best alternative. This selection was based on the availability of farm land in the 

immediate area, economical capital and operational costs, and a minimal time frame required to 

initiate the program.

The Authority contacted the Georgia Environmental Protection Division-Department of 

Natural Resources (GADNR) to discuss the requirements for conducting a land application program. 

The Authority presented residuals analytical data to GA EPD, discussed research work performed 

by Pennsylvania State University, and described a similar program that was being conducted in 

Virginia. The Authority requested permission to perform a full-scale demonstration study to 

evaluate the use of residuals on cropland. After reviewing the analytical data submitted by 

CCMWA, the GADNR gave permission to conduct demonstration testing. Data obtained during the 

one-year demonstration study confirmed that the residuals could be used in a safe and beneficial 

manner. Based on these results, GADNR classified the residuals as a "recovered material" which 

did not require a solid waste permit for land application. GADNR also did not require reporting of 

any monitoring activities from the full-scale application program.

Once the Authority was granted permission to land apply the lime residuals, a consultant was 

hired to manage the program. The consultant's first task was to locate farmers that were willing to 

accept the residuals. To do so, the consultant employed a number of marketing strategies, some of 

which are listed below:

• Discussion at farmer meetings

• Contact county extension agents

• Direct contact with farmers

The Authority was able to generate interest from the farming community due to the fact that 

they were providing a valuable liming agent at no cost. Initial marketing efforts were able to secure 

approximately 1,500 acres (607 hectares) of farmland. Approximately 88 percent of this farmland 

was pasture, the remaining land was cropland.

29



The consultant is also responsible for land acquisition, monitoring, and program 
management. A contractor was also hired for hauling the lime byproduct residuals to the application 
site and land applying the material.

Water treatment residuals are hauled several times per year by dump trucks from the Wyckoff 
storage facility to the farmland for application. Typically, 3,000 to 5,000 yd3 (2,300 to 3,800 m3) 
of wet residuals (approximately 35 percent solids) are land applied during each of the application 
periods. Residuals are land applied using a manure spreader, which provides even distribution onto 
the fields. Application rates are based on the pH of the soil and the liming requirement needed to 
adjust pH to a good agronomic level. Residuals are typically surface applied at 5 to 15 dry tons/acre 
(11 to 33 metric tons/hectare). The application frequency for each tract of land varies, but is 
typically one application every five years. The metal and nutrient concentrations were very low and 
are not a major factor in determining application rates and frequencies. Overall, the land application 
program requires approximately 500 acres/yr (200 hectares/yr) in order to land apply all of the 
residuals generated from the two treatment plants.

Analytical monitoring is not required to be reported to the GADNR, however, the Authority 
regards their residuals and soil monitoring program as a vital component to the application program. 
Residuals are sampled quarterly in order to monitor the chemical and physical characteristics. Tests 
conducted are as follows:

• Percent solids

• Percent calcium carbonate equivalence (CCE) 
pH

• Total metals

• Nutrients

During the first couple of years of land application, TCLP metals, organics, herbicides, and 
radionuclides tests were also conducted. Concentrations for each of these parameters were found 

to be very low or below detectable limits and as a result monitoring for these parameters was 
discontinued. Soil monitoring is routinely conducted on all tracts of land before they are admitted 
into the program. Soil from approximately ten fields, one field per farm, is then analyzed on a yearly

30



basis. Soil monitoring allows the utility to determine if there are any long term impacts due to 

residuals application. The analyses conducted included heavy metals and nutrients. Plant tissue 

analysis is also conducted on crops collected from the same ten fields to determine the associated 

impacts of residuals application. Chemical analysis of plant tissue includes nitrogen, sulfur, 

phosphorus, potassium, boron, zinc, manganese, iron, copper, and aluminum.

During the early stages of the program, stream monitoring was conducted both above and 

below the residuals storage facility at the Wyckoff Water Treatment Plant to determine if stormwater 

runoff was polluting water quality. Analyses conducted include pH, calcium, aluminum, and 

turbidity. Data collected to date has shown little variation between upstream and downstream water 

quality.

The 1992 total cost incurred for both plants for land acquisition, transportation of residuals, 

spreading, monitoring support, and reporting for land applying 2,275 yd3 (1,740 m3) of dry residuals 

was approximately $170,000. The cost for laboratory analyses added $10,000 per plant, bringing 

the total project cost in the first year to $ 190,000. Currently, CCMWA disposes of 3,500 ydVyr (267 

nvVyr) of dry residuals at a cost of about $140,000/yr. The consultant fees average $25,000/yr. 

Laboratory analyses costs average about $ 10,000 for both water treatment plants. The total program 

cost is currently $175,000/yr or $50/yd3 ($65/m3) of dry residuals.

The current landfill tipping fees are $35.80/ton ($35.80/metric ton) making the total cost of 

landfilling residuals approximately $260,000/yr. The Authority's total savings resulting from the 

use of land application is approximately $85,000/yr. Along with the cost savings, residuals are being 

beneficially used instead of occupying valuable space in a sanitary landfill. Also, the local farming 

community benefits from receiving an important agricultural amendment at no cost.

New Jersey Water Supply Authority. The New Jersey Water Supply Authority (NJWSA) 

operates a 4-mgd (15,100-m3/day) water treatment plant in Southern Monmouth County, New 

Jersey. The plant obtains raw water from the Manasquan River and Reservoir System. Raw water 

pumped from the Manasquan River is delivered to a pre-sedimentation basin and then pumped to 

the treatment plant or to a storage reservoir. Plant treatment processes include raw water ozonation, 

addition of alum and polymer, adsorption clarification, multi media filtration, and post-filter GAC 

contactors.

31



Alum residuals produced by the treatment plant average 700 dry Ib/day (317 kg/day). 
Residuals are contained in on-site dewatering lagoons for six months for residuals dewatering and 

air drying. Residuals removed from the lagoons typically have a solids concentration of 25 to 30 

percent. The residuals are then stockpiled within a hay baled enclosed site on the water plant 

property for one year of further air drying. Air dried residuals are approximately 70 percent solids.

NJWSA also accumulates approximately 1,400 yd3/yr (1,070 m3/yr) of river sediment that 
requires incorporation back into the environment. River sediments are obtained through periodic 

dredging around the plant raw water intake and an area immediately upstream. Sediments are 

stockpiled on site and allowed to dry to greater than 50 percent solids concentration. Analytical tests 

show that the river sediments and alum residuals have very similar chemical characteristics. Prior 
to land application, most of the alum residuals are blended with the river sediments at a rate of less 

than 50 percent. The remaining residuals are land applied without blending with river sediment.
NJWSA owns 105 acres of land within close proximity to the treatment plant. The 

designated residuals application areas are located adjacent to the water plant and, therefore, require 

only minimal road travel. The majority of alum residuals applied at this site are blended with the 
river sediment.

The NJWSA also developed an annual lease agreement with a local farmer that allows the 
farmer to use NJWSA's land for hay production. The farmer is responsible for incorporating the 
de watered alum residuals into the soil. NJWSA does not charge the farmer a fee for land use but 
instead receives payment by receiving a percentage of the hay bales produced on the site.

Residuals are land applied once a year. The maximum application rate used for addition of 
residuals to soils is 20 dry tons/acre (45 metric tons/hectare). Residuals are mechanically 
incorporated into the soil immediately after application. The agricultural land receives applications 
of the alum and sediment blend as well as 100 percent alum residuals.

NJWSA applied for and was granted a New Jersey Pollutant Discharge Elimination System 
(NJPDES) Permit to land apply residuals. The permit application required information from 
NJWSA on the following topics:

Description of physical and chemical water treatment processes 
General plant information

32



• Residuals quantity and moisture content

• Residuals characteristics

• Storage plan

• Land application plan

• Transportation plan

The final NJPDES permit provided guidelines on residuals application procedures and 

outlined a plan for the sampling and analyses of soil and residuals samples.

NJWS A did not have to actively market their residuals because they owned the property used 

for land application. NJWSA did, however, have to locate a farmer that was willing to enter into a 

lease with the Authority and was capable of satisfying the land application requirements outlined by 

the NJPDES permit. The farm lease contract took approximately one year to finalize from the 

original draft agreement to a signed final agreement with the farmer.

The NJWSA cost for the land application program is limited to the cost for cleaning residuals 

from the lagoons and stockpiling on-site. The cost of cleaning is approximately $ 11,000 for cleaning 

each of these lagoons. Residuals are typically removed three times per year. NJWSA also pays 

$2,550/year for the annual NJPDES permit and a minimal yearly fee for laboratory analysis of 

compliance samples.

Cement Manufacturing

General Description and Potential Benefits

Water treatment residuals have successfully been used as an ingredient for the production of 

Portland Cement. Cement (commonly referred to as hydraulic cement) is a material that has the 

property of hardening under water and is the primary bonding agent in concrete and masonry. The 

name "Portland" was chosen because the inventors thought that cement resembled a building stone 

quarried from the Isle of Portland off the coast of England. More than 95 percent of the cement 

produced in the U.S. is Portland cement (USGS 1997). Portland cement is a principal material used 

for concrete construction and, because of its high rate of use, there is a continuously increasing

33



demand for this material. Uses for cement include ready mix concrete, block, pipe, pre-cast slabs, 

road construction, and building materials.

The natural materials used for cement production include limestone, shale, and clay. The 

critical elements supplied by the raw materials for cement production are calcium, silica, aluminum, 

and iron. Limestone provides approximately 70 to 80 percent of the raw material required for 

cement production, but only contains low concentrations of aluminum, iron, and silica. In order to 

supplement the required elements, cement plants add other materials such as clay, shale, iron ore, 

and bauxite (USGS 1997).

Water treatment residuals generated using lime softening or coagulants commonly contain 

some or all of the key elements that cement plants add during their manufacturing process. 

Residuals could potentially increase concentrations of these critical elements which would reduce 

the total volume of supplemental materials a cement manufacturer would have to purchase and add. 

A reduction in the volume of raw materials required could provide a cost savings to the 

manufacturer.

Market Size and Geographical Locations

The U.S. Portland Cement Association (U.S. PCA), located in Skokie, 111., is a national 

organization that represents Portland Cement Manufacturing plants in the U.S. and Canada. The 

U.S. PCA sponsors scientific and economic research to benefit the Portland Cement industry, and 

provides industry statistics. U.S. PCA reported that during 1997 the total production of Portland 

cement manufactured in the U.S. was approximately 77 million tons (69.6 million metric tons). A 

total of 108 cement manufacturing plants were distributed between 37 states. On a regional basis, 

California had the highest cement manufacturing capacity (13 percent of U.S. capacity) followed by 

Texas, Pennsylvania, Michigan, Missouri, and Alabama, respectively. These six states accounted 

for approximate 51 percent of the total U.S. cement production. A total of 14 states and the District 
[...]
of residuals additions must be controlled, otherwise, process modifications must be made to the die 

size and cutting equipment. The best way to control shrinkage would be to limit how much residuals 

is blended with natural raw materials.

47



The fired properties of raw materials that are most important to brick manufacturers are 

durability, compressive strength, and color. Durability and compressive strength are indicators of 

the structural integrity of the finished brick. Brick manufacturers routinely perform ASTM required 

tests to determine if the fired bricks meet regulatory requirements. Color and brick appearance are 

also critical finished brick qualities. Color is a physical property of brick, however, it is affected 

by various chemical properties of the raw materials used (BIA 1997).

Grain size analysis hydrometer method (ASTM D421-58 and D422-63) is used to 

approximate the grain size distribution of residuals or clay. The grain size analysis provides an 

estimate of the concentration of clay, silt, and sand sized particles. Residuals with high percentages 

of clay sizes are optimal for brick making. High sand size content, on the other hand, negatively 

impacts finished brick quality.

Chemical Requirements. The chemical parameters of residuals that should be evaluated in 

order to market residuals as an ingredient in brick making are listed in Table 3.7. Residuals chemical 

parameters that should be characterized include TCLP metals, TCLP volatiles, and total organic 

carbon. TCLP analyses are used to demonstrate that a material is non-hazardous and is safe for use. 

The most important metals recommended for analysis include aluminum, iron, manganese, and 

silica. The organic content should be analyzed and discussed with the perspective brick 

manufacturer. Some manufacturers report that organics in water treatment allow for a reduction of 

the kiln firing temperature required and as a result decrease fuel costs. Other manufacturers report 

that high organic concentrations negatively impact the structural quality of bricks (Owen 1998). 

Ultimately experimental testing should be performed on each individual residuals to determine its 

value for brick making. Filter media carbons such as anthracite and powdered activated carbon 

(PAC) are considered detrimental to the brick making process. The firing properties of granular 

carbon are known to cause expansion and cracking in finished bricks. Due to this factor, water 

treatment plant residuals with significant concentrations of anthracite or PAC would not be suitable 
to brick manufacturers (Maury 1998).

48



Table 3.7 

Important residuals chemical parameters for brick making applications

Parameters_______________________________Units 
Calcium Ib/ton (mg/kg) 
Total metals* Ib/ton (mg/kg) 
Metal oxidesf Ib/ton (mg/kg) 
Gross alpha pCi/g 
Gross beta 
Radium - 226
Total organic carbon (TOC) Ib/ton (mg/kg) 
TCLP volatiles/semi-volatiles$ mg/L

_PH_____________________________________:_____________ 
*Total metals analyses includes : Al, As, Ba, Cd, Cr, Cu, Fe, Pb, Mg, Mn, Hg, Ni, Se, Ag, Zn, Mo.

t Include major oxides of the following elements: Al, Si, Fe, Ca, Mg, S, Na, K, and Mn. 

JTCLP analyses as specified by 40 CFR, Part 261 [Federal Register 1990].

Chemical parameters of residuals that effect colors of bricks include iron hydroxides and 

barium. Both of these parameters cause bricks to develop a unique red color during firing, which 

is very desirable to brick manufactures (Rolan 1976, Migneault 1989, Owen 1998).

Brick Manufacturing Case Studies

Santa Clara Valley Water District. The Santa Clara Valley Water District (SCVWD) 

operates two water treatment plants—Penitencia, a 40-mgd (151,000-mVday) conventional filtration 

plant and Rincondada, an 80-mgd (303,000 m3/day) upflow clarification and filtration plant. Both 

facilities use aluminum sulfate (alum) as the primary coagulant.

Alum residuals from the clarification basins as well as filter backwash solids are thickened 

in large decanting ponds. The ponds are used to thicken the residuals to approximately 3 percent 

solids. The combined volume of residuals (at 3 percent solids) from the two plants is 20 MG/yr 

(75,700 mVyr). Analysis of the residuals revealed that the material consists of 11 percent iron oxide, 

2 percent quartz, along with barium and calcium compounds.

49



In 1986 SCVWD began searching for an alternative to landfilling residuals. The District 

installed a belt filter press to mechanically dewater residuals to a solids concentration of 20 percent, 

thereby reducing the total volume of residuals for disposal.

The SCVWD conducted experimentation using alum residuals for brick or tile 

manufacturing. Tests were conducted using residuals to characterize its firing properties. The 

residuals/clay mix demonstrated a very high shrinkage (20 percent for residuals/clay mix versus 8 

percent for clay only) and higher than normal absorption (20 percent versus 3 percent, respectively). 

These data suggested that the alum residuals could potentially be used for manufacturing floor tile, 

roof tile, clay pipe, and brick. The SCVWD contacted a number of local manufacturers and 

eventually located a brick company that was willing to conduct demonstration testing.

Demonstration production tests conducted by the brick company showed that the raw 

material composition could potentially include up to 10 percent alum residuals at a 25 percent solids 

concentration. The alum residuals also caused a very nice red brick color, due to the presence of 

barium in the residuals. During full-scale production tests the brick company discovered that there 

were significant operational problems due to the high moisture content of the residuals and 

determined that a drier residuals was necessary. To resolve this problem the SCVWD began using 

solar drying to increase the solids concentration up to 60 to 80 percent.

In 1987, out of 583 truck loads of residuals 383 truck loads were landfilled while 200 truck 

loads were used for brick production. While the process worked, there were a number of problems 

encountered by the brick company, including:

• Only a small percentage (less than 10 percent) of residuals could be used per brick

• The residuals increased shrinkage and made dimensional control difficult.

• Use of residuals required manufacturing process changes

• The process was more labor intensive and involved more operator attention

Unfortunately, the brick company went out of business and, therefore, SCVWD's work with 

brick production was discontinued. The SCVWD continued their marketing efforts to locate other 

types of beneficial uses. Residuals were used for a period of time as a surface material for a local 

auto racetrack and co-used with manure to produce fertilizer. The residuals provided a very slippery

50



surface for the racetrack which was desirable for this type of racing. The problem with this 

application was that the residuals had to be re-applied prior to each race because over time the 

properties changed (due to air drying). Use as a mineral amendment for fertilizer production was 

also effective, however, landfilling the material was determined to be the chosen disposal alternative.

The SCV WD currently uses its residuals as a landfill cover material. This method of disposal 

was considered to be the easiest means of disposal. After delivery to the landfill, the SCVWD is no 

longer responsible for the material. The SCVWD has a disposal contract with the landfill, and the 

landfill authority is responsible for obtaining the required disposal permits.

Cary/Apex, North Carolina. The Cities of Gary and Apex, North Carolina jointly own and 

manage a 16-mgd (60,560 m3/day) water treatment plant that treats raw water from Jordan Lake. 

The lake provides a stable source of raw water with a typical turbidity range of 5 to 15 ntu. The 

treatment plant uses a conventional treatment process and feeds alum as the primary coagulant along 

with potassium permanganate, seasonal applications of powdered activated carbon, and coagulant 

and filter aid polymers.

The plant generates approximately 1.5 dry tons/day (1.36 metric tons/day) of alum residuals. 

Currently the utility has a contractor that is in charge of residuals handling, dewatering, and disposal. 

The contractor uses a mobile belt filter press to dewater residuals to 17 percent solids prior to 

disposal. The utility is in the process of constructing a permanent residual dewatering facility and 

in the future will dewater residuals without the assistance of a contractor.

Historically, the utility's alum residuals have been disposed of in sanitary landfills. The State 

of North Carolina classified the residuals as a nonhazardous substance and had previously provided 

the utility with a permit for performing joint land application of water and wastewater residuals 

using a 50:50 blend ratio. To date, joint land application of residuals has not been attempted, 

however, this may provide a valuable beneficial use option for the future.

In an effort to reduce or eliminate landfilling as the method of residuals disposal, the 

contractor worked out an agreement with a local brick manufacturer that was willing to accept all 

of the utilities alum residuals. The contractor transported dewatered residuals to the clay quarry used 

by the brick company. At the quarry the residuals were stockpiled prior to blending with the natural 

clay and shale used for brick production by the brick company. At this time, the brick company also 

accepted other industrial byproducts that were also blended into the brick materials.

51



The utility and contractor both signed an agreement with the brick company that certified that 

the residuals delivered were actually alum residuals and posed no hazardous potential. After 

accepting the residuals, the brick company was responsible for obtaining storage and regulatory 

permits as required for residuals use. The alum residuals were blended into the natural materials at 

the quarry prior to delivery of the materials to the brick plant using front-end loaders. The brick 

company preferred quarry applications because it simplified materials handling and incorporation 

into their existing manufacturing process. After blending, the alum residuals basically disappeared 

into the enormous volume of raw materials used. Production tests showed that the addition of other 

residuals had no effect on brick visual or structural quality.

The volume of the alum residuals generated by the utility is an extremely small amount 

compared to the total volume of raw materials used by the brick plant. The brick company operates 

four plants that produce approximately 500 million bricks per year which requires over 1 million dry 

tons (907,800 metric tons) of raw materials per year. The Gary/Apex plant only generates 550 dry 

tons/yr (500 metric tons/yr) which amounts to only 0.2 percent of the materials used at one of the 

four plants. Although the amount of extra raw material added was insignificant, both parties 

involved agreed that this was an environmentally friendly beneficial reuse of the residuals and could 

help preserve valuable landfill space.

The brick company charged $25/ton ($27.54/metric ton) for residuals delivered to the quarry. 

The revenues generated by disposal fees and the added volume of raw material provided minimal 

benefit to the brick company. There was also some concern that the use of industrial byproducts 

could cause degradation to brick quality. Because of these factors, the brick company stopped 

accepting industrial waste materials. The contractor was then forced to resume delivery of the alum 

residuals to a sanitary landfill for disposal.

Hyder Utility-Wales, United Kingdom. The Welsh Utility (part of Hyder Pic) provides water 

service to approximately three million people and 100,000 businesses in Wales and surrounding 

areas in England. The utility operates 115 water treatment facilities that produce approximately 218 

mgd (825,000 m3/day). A 50 mgd (189,000 nWday) facility is located approximately 17 miles (27 

km) from a brick manufacturing plant. Hyder produces alum and ferric residuals. The largest Hyder 

treatment facility produces 22 percent of the utility's water and uses alum as the primary coagulant. 

Both alum and ferric residuals can be provided as a liquid (5 percent solids) or can be dewatered or

52



air dried to 15 to 20 percent solids. The residuals are composed of 30 to 40 percent organic matter, 

primarily due to the raw water and polymers used for settling. The concentration of aluminum 

hydroxide and/or ferric hydroxide ranges from 10 to 30 percent.

In 1994, new waste management regulations forced Hyder to begin looking at alternative 

methods for residuals disposal and/or reuse. The utility contacted a local independent brick 

manufacturing company, to discuss the possibility of using residuals from nearby facilities as a 

substitute for clay. The brick manufacturer agreed to perform experimental testing using the 

residuals to determine if brick making was a viable alternative.

Experimentation by Castle Brick using both the alum and ferric residuals for brick production 

lasted approximately 18 months. The dry clay used for brick production was initially mixed with 

up to 10 percent liquid residuals (5 percent solids). This was followed by further tests with a 10 to 

15 percent mix ratio of residuals at 15 to 20 percent solids. During brick production, it was noted 

that the high organic concentration in the residuals reduced the firing temperature in the brick kiln 

and reduced the overall amount of energy required during the firing process. It also appeared that 

the metal hydroxide content of the residuals helped to generate a low porosity brick (a desirable 

quality for bricks). The finished bricks were determined to be structurally acceptable. Ferric 

residuals were demonstrated to add a deep red color that was desirable to the manufacturer. Based 

on these findings, the use of water residuals for brick production was determined to be a viable 

alternative. Castle Brick also demonstrated that the residuals could also be used for production of 

tile and paving slabs.

UK Waste Management Licensing Regulations ensure that "controlled" wastes are disposed 

of at licensed sites. Taxes are levied to encourage utilities to minimize waste and recycle residuals. 

Currently the cost of water treatment residuals disposal is $ 19.30/ton ($21.26/metric ton) and in the 

near future will increase to $24.80/ton ($27.30/metric ton). Utilities that use the residuals for 

beneficial applications are exempt from these taxes. Brick making is considered as a beneficial use 

and, therefore, the residuals are untaxed. Permit requirements, however, do exist for storage and 

disposal. The permit requires that residuals must be stored without causing pollution to the 

environment.

Hyder is currently saving approximately $80,000/year in disposal costs (based on 2,313 tons 

[2,100 metric tons] of solid residuals plus 980 yd3 [750 m3] of liquid residuals) and is projected to

53



save approximately $90,000/year after the UK landfill Taxes are increased to $24.80/ton 
($27.30/metric ton). The utility currently provides 3,300 tons/year (3,000 metric tons/yr) of 
residuals to Castle Brick at no charge. This volume amounts to 15 percent of Castle Brick's total 

yearly clay usage. Castle Brick also saves approximately $1500/month on fuel costs due to the high 

organic concentration of the Hyder residuals. This effectively saves the manufacturer a total of 

$23,000/year.
City of Durham. The City of Durham, North Carolina operates two conventional water 

treatment plants that use alum as the primary coagulant. The City of Durham, in 1976, experimented 
[...]
The composting process used for recycling organic waste materials requires four ingredients 

to sustain microorganisms necessary for decomposition of waste materials into a soil like material. 

The key ingredients are air, water, food, and temperature. Proper amounts of each of these elements 

will result in a successful composting operation.

Composting materials usually requires grinding and blending of raw materials prior to 

windrow construction. Proper ratios of waste materials need to be mixed to obtain an optimal carbon 

to nitrogen ratio and a proper moisture distribution. A good ratio of C:N was determined to be 

approximately 30:1. Typical compost materials that contain high nitrogen levels include grass, 

biosolids, food wastes, cow manure, and horse manure. High carbon materials include leaves, bark, 

paper, and wood chips (Cornell Composting 1998).

After blending raw materials, windrows are constructed for storage and aeration of the 

compost materials. A typical windrow has a trapezoidal shape with a 12- to 20-ft (3.6- to 6.0-m) 

base and a 6- to 10-ft (1.8- to 3.0-m) height. The exact windrow size is based on the pile ingredients. 

The smaller pile sizes are better for increased air circulation, larger piles are used to obtain higher 

temperatures (Bowser 1998).

Compost microorganisms (bacteria, fungi, others) require specific environmental conditions 

to effectively multiply and decompose organics. Moisture, temperature, and aeration need to be 

maintained at specific levels for efficient composting. The temperature range that is optimal for 

composting is 90 to HOT (32 to 60°C). Pile temperatures below 90°F (32°C) will result in a slow 

decomposition process while temperatures exceeding 140°F (60°C) will destroy microorganisms. 

The pile temperature is the best method for monitoring the status of a compost pile. Temperature 

readings are obtained by placing a temperature probe into the center of the compost pile. For the 

first 30 days a compost pile should reach temperatures between 100 to HOT (37 to 60°C). Over

67



time the temperature gradually decreases as the available organic matter is consumed. The entire 
process takes approximately 120 days (Cornell Composting 1998).

Pile moisture is required by microorganisms for organics decomposition. A moisture 
concentration of 40 to 60 percent is optimal. When moisture is too low decomposition rates are 
slowed, and if the moisture content is too high the pile could become anaerobic. Rainfall events and 
pile watering provide additional moisture to the piles (U.S. Composting Council 1998).

Pile aeration is required to supply oxygen to microorganisms. Oxygen content should be 
greater than 10 percent for optimal organic decomposition. Turning the compost piles allows for the 
material to remain oxygenated. Front-end loading or windrow machines are used to turn piles. If 
oxygen is not circulated, anaerobic bacteria could grow and cause odor problems. Oxygen is 
supplied by natural circulation or pumped aeration. Air blowers are frequently used when biosolids 
or other materials that generate significant amounts of odor are composted. Using air blowers 
eliminates the need to turn the piles, thereby, reducing odor that could potentially be released during 
pile turnover.

Residuals Application Process

Water treatment residuals have been used successfully as a bulking agent for composting. 
Fine compost materials such as grasses or ground leaves require a bulking agent to increase pore 
space for aeration and moisture distribution. For compost operations that receive very dry materials, 
residuals can also effectively provide moisture to the pile that is critical for organic decomposition.

The blending ratios of residuals mixed into a compost pile is dependent on the type of 
materials being composted. Demonstration studies would be necessary to determine the optimal 
residuals to compost mix. Residuals could be blended into the compost blend prior to or during 
windrow formation. Pugmills, blending augers, windrow machines, and front-end loaders are 
frequently used for blending the various compost materials. A process schematic which outlines the 
residuals application process for composting is presented in Figure 3.9.

Residuals delivered from the water plant should be dewatered to at least 15-percent solids 
for use in composting. Most compost facilities have existing equipment that is capable of handling 
a semi-dry or dry material. The amount of dewatering required is dependent on the other compost

68



materials used and should be determined on a case-by-case basis. Extremely wet residuals are not 

recommended for composting applications due to handling and storage problems.

Residuals may require stockpiling at the WTP or compost facility prior to blending and 

windrow formation. Composting can be performed year round, however, short term storage will be 

required for periods of inclement weather or for periods when other compost ingredients are not 

available (i.e., grass, leaves). If residuals are to be stored at the composting site, additional storage 

facilities may be required. A concrete storage pad with stormwater drainage collection should be 

used to contain residuals and residuals leachate.

Residuals Quality Requirements

Physical Requirements. The physical parameters of residuals that are recommended for 

analysis are listed in Table 3.10. The physical characteristics of residuals that are important for 

composting are the solids concentration, texture, soil aggregation, grain size analysis, and moisture 

retention capacity. Mechanical or nonmechanical dewatering of residuals would typically be 

required when using residuals as a compost ingredient.

Table 3.10 

Important residuals physical parameters for composting applications

Parameters_______________________________Units____________
Solids concentration %
Texture
Soil aggregation
Grain size analysis
Moisture content %
Mass density lb/ft3 (kg/m3)
Specific gravity
Specific weight lb/ft3 (kg/m3 )
Moisture retention cm water/cm soil depth

69



Chemical Requirements. The chemical parameters of residuals that are recommended for 
analysis are listed in Table 3.11. Residuals used in composting should be tested for TCLP metals 
and volatiles to determine hazard potential. A total metals analysis should also be conducted on the 
residuals and residuals/compost blend. Total metals concentrations are typically required for 
obtaining a regulatory permit to apply or distribute the finished compost product. Residuals 
typically contains low concentration of carbon, nitrogen, and phosphorus, however, the other 
compost products effectively provide nutrients that increase the fertilizer value of the finished 
product. Typical compost materials such as food wastes, manure, and grasses all contain significant 
amounts of nitrogen and phosphorus. For compost materials that have extremely high nutrient 
concentrations, residuals could potentially bind soluble nutrients thereby reducing the concentrations 
to non-polluting levels. Residuals could also benefit the compost piles by buffering pH to reduce 
the impact caused by acid-forming bacteria in compost.

Table 3.11 
Important residuals chemical parameters for composting applications

Parameters________________________________Units____________ 
Total Kjeldahl Nitrogen Ib/ton (mg/kg) 
Total phosphorus Ib/ton (mg/kg) 
Potassium Ib/ton (mg/kg) 
Ammonia - Nitrogen Ib/ton (mg/kg) 
Nitrate/Nitrite - N Ib/ton (mg/kg) 
Calcium Ib/ton (mg/kg) 
Calcium Carbonate Equiv. (CCE) % 
Total metals* Ib/ton (mg/kg) 
TCLP metalsf mg/L 
Gross alpha pCi/g 
Gross beta pCi/g 
Radium - 226 pCi/g 
Total organic carbon (TOC) Ib/ton (mg/kg) 
Loss Of Ignition (LOI) % 
Phytotoxicity - Microtox test
Total coliform no/gram 

_pH_____________________________________-_____________ 
* Total metals analyses includes : Al, As, Ba, Cd, Cr, Cu, Fe, Pb, Mg, Mn, Hg, Ni, Se, Ag, Zn, Mo.
tTCLP analyses as specified by 40 CFR, Part 261 [Federal Register 1990].

70



Composting Case Studies

Metropolitan Water District of Southern California. In February 1993, Metropolitan Water 

District of Southern California (M WD) initiated a water treatment residuals marketing program. The 

initial goal of the program was to decrease the cost of residuals disposal from one plant by 50 

percent. Traditionally, residuals from the plant were sent to local landfills. The program was 

initiated based on the high and increasing cost for residuals disposal, increasing environmental 

regulations and restrictions, long term liability concerns and the fact that landfilling is a non- 

beneficial use. The program began as a demonstration project for one of MWDs water treatment 

plants, and due to its success, the program now includes three of MWD's facilities.

MWD has been able to identify and utilize four reliable vendors to recycle residuals. These 

vendors include a cement company and soil composting firms. Presently, over $700,000 in direct 

cost savings have been realized from the recycling program. In addition, a $5,000,000 cost to 

expand a MWD monofill has been canceled due to the success of the residuals marketing program.

Water treatment facilities owned and operated by MWD are designed conventionally for 

incorporating coagulation, flocculation, sedimentation, and dual- and tri-media filtration. Most 

design capacities range between 350 to 750 mgd (1.3 to 2.8 million m3/day). Equipment capacities, 

nonetheless, must exceed the average generation rate to account for seasonal fluctuations in water 

flow and water quality standards. The quality of residuals generated at each treatment plant depends 

on the raw water blend used (State Water Project and Colorado River Aqueduct water), season, and 

water treatment chemicals used. Due to the high variability in residuals quality, a commercial user 

may want to perform several demonstration tests before acceptance of MWD's residuals.

Three different composting firms have used MWD's residuals as ingredients for composting. 

The finished compost product has been used at nurseries, farms, and sold commercially. The 

residuals nutrient concentrations are very low, however, the material is a valuable bulking agent. 

The residuals also increases the compost moisture content. Plant life such as weeds, tules, and small 

willows growing in the lagoon have not presented problems for the composters.

MWD's residuals were attractive to composters due to its high mineral content, good color, 

lack of rocks, lack of debris, and pH buffering capacity. The residuals chloride concentration was 

a concern due to the increased use of ferric chloride by MWD facilities. The heavy metal

71



concentrations measured in the finished compost product were found to be acceptable for final 

disposal of the material. The analyses used to characterize MWDs residuals for use in composting 

are presented Table 3.12

Table 3.12 

MWD's residual quality requirements for composting

Beneficial use ______________ ________
Solid concentration 60 percent
pH 6.5 to 8.0
Silica content 40 percent
Aluminum content 20 percent
Water content 40 to 60 percent
Nutrient content Very low
Liquid limit <50 percent
Specific gravity 2.1
Density 60 to 65 lb/ft3 (292 to 317 kg/m2)
Organic content Low
Chloride concentration 2.5 Ib/ton (1,250 mg/kg)
Specific conductivity 1,520

Rivanna Water and Sewer Authority. The Rivanna Water and Sewer Authority (RWSA) 

provides water and wastewater treatment services to the City of Charlottesville and Albemarle 

County located in Central Virginia. The Authority operates five surface water treatment plants and 

four wastewater treatment plants. Daily water production averages 11 mgd (41,360 nvVday). 

Aluminum sulfate (alum) historically has been used as the primary coagulant for water treatment, 

however, the Authority switched to polyaluminum chloride (PAC1) to lower residuals production.

Composting of wastewater sludge or "biosolids" is practiced at the Authority's Moores Creek 

Wastewater Treatment Plant. The facility has a 26,100 ft2 (2,424 m2) covered compost area. 

Mechanical blowers rated at 1,000 fWmin (28.3 nWmin) are used for aerating the compost piles. 

The wastewater treatment plant finished compost has very good chemical characteristics, and 

routinely meets the Virginia Department of Health and State Water Control Board regulatory 
guidelines.

72



Residuals production at the South Rivanna Water Treatment Plant (RWSA's largest plant) 

averages 177 dry Ib/MG (21,200 kg/Mm3)of water treated. This facility dewaters the residuals using 

a belt filter press to 20 percent solids.

The objective of the Authority's beneficial use plan program was to incorporate residuals into 

the current practice of composting wastewater biosolids. The objectives of joint composting the two 

municipal wastes were as follows:

• Assess impact of alum sludge on compost pile temperature

• Evaluate impacts on chemical characteristics of compost

• Combine residuals into one common method of disposal

Water treatment residuals were blended with other compost materials at a 25 and 12.5 percent 

mixing ratio. Mixing of the compost materials was accomplished using a mixing augur. A 70-ft 

(21.3-m) long by 13-ft (3.9-m) wide by 10-ft (3.0-m) high compost pile was set up with a blend of 

alum residuals, wastewater biosolids, and wood chips on the ends of the pile and a biosolids and 

wood chip blend in the center section of the pile, The piles were aerated for a period of two weeks. 

Pile temperatures were measured daily to determine if adequate temperatures were being obtained 

for pathogen destruction. A standard practice is that the pile temperature must be at least 131°F 

(55°C) for three days to effectively achieve pathogen destruction. For the first 14 days the blowers 

were operated intermittently to aerate the piles. After this period the blowers were operated 

continuously for a period of time to cool and dry the piles. After composting was completed the 

finished products were analyzed for chemical composition.

Results from joint composting WTP residuals and biosolids showed that the process was 

viable and could provide a viable alternative method for residuals disposal. The following 

conclusions were determined based on the demonstration study results:

• A 25 percent blend of residuals was the maximum allowed in order to obtain desired 

pile temperatures.

• Alum sludge slightly increased the concentration of heavy metals (Cu, Ni, Pb, and 

Zn) in the finished compost product.

73



• Joint composting was found to be a cost effective alternative.

• The compost contains significant levels of phosphorus, therefore phosphorus binding 

was not a concern.

• Research suggests that using residuals/biosolids compost at a loading rate of 20 

tons/acre (44.8 metric tons/hectare) for 20 years, soil metals concentrations would 

not be significantly increased.

A side benefit of joint composting is that both municipal wastes could be combined into one 

common material for disposal and as a result decrease labor and facilities cost.

Although RWS A demonstrated that joint composting of residuals and biosolids was a viable 

alternative, the Authority determined that the more economical disposal option was to use the water 

residuals as daily cover at a local landfill. Currently the Authority delivers all of the residuals 

produced to the landfill at a cost of $9/wet ton ($9.90/metric ton) and there is no landfill tipping fee. 

The Authority still practices biosolids composting at Moore's Creek facility but does not add WTP 

residuals into the compost blend.

Town ofGreenwich, Connecticut. The Town of Greenwich, Connecticut combines biosolids 

and various yard wastes as ingredients for composting. Composting provides stabilization of the 

wastewater biosolids and generates a valuable organic soil conditioner. In 1987 the Connecticut- 
[...]
blending and bagging process used is the same as used for potting soil (Cherry 1998).

Manure Fertilizer. Manure from both cattle and horses is dried and transported to the 

production facility for bagging. The manure product is very light, so sand or clay has to be added 

to increase weight. Blending and bagging equipment used are identical to equipment used for 

potting soil and top soil.

Residuals Application Process

Water treatment residuals used as an ingredient for manufacturing commercial soil products 

is handled and blended using the same equipment, machinery, and techniques as used for the other 

ingredients. Additional storage space and conveyors may be necessary for addition of residuals. The 

amount of residuals added to a soil blend is typically only a small percentage of the entire mix. 

Blend ratios are a function of the consistency, quality, and availability of the residuals. Ratios must 

be determined by the manufacturer through demonstration testing.

Many commercial soil production facilities include a composting operation which generates 

finished compost products for use as ingredients in potting soils and top soils. Residuals could be 

incorporated with other raw materials during the composting process instead of direct addition to soil 

products. A general process schematic showing typical production processes for top soil, potting 

soil, and manure is shown in Figure 3.10.

Residuals Quality Requirements

Physical Requirements. The physical parameters that are most important for soil production 

are listed in Table 3.13. Physical qualities of a residuals are very important for use in commercial

78



soil production. The color and texture of a residuals must be a very consistent dark brown or black 

appearance similar to a rich organic soil. Consumers will not purchase products that do not resemble 

good quality soil. The texture of the residuals is also important. A fine texture is more desirable to 

manufacturers to minimize soil clumping.

Table 3.13 

Important residuals physical parameters for top soil/potting soil applications

Parameters Units
Solids concentration %
Color
Texture
Soil aggregation
Moisture content %
Grain size analysis (clay/silt/sand) %
Mass density lb/ft3 (kg/m3)
Specific gravity
Shrinkage %
Specific weight lb/ft3 (kg/m3)

Mechanical dewatering is required to generate a cake solid residual of greater than 20 percent 

solids concentration for residuals use as a soil ingredient. Additional air drying may also be required 

prior to use for soil production. Manufacturers prefer a semi-dry or dry residuals that is 

approximately 40 to 60 percent solids concentration. Grain size analysis, moisture retention 

capacity, density, and specific weight are also important physical characteristics for use as a soil 

ingredient.

Chemical Requirements. The chemical requirements of residuals used for ingredients in 

commercial soils are similar to other alternative uses involving crop growth. The recommended 

residuals chemical parameters for analysis are listed in Table 3.14. TCLP analysis for metals and 

volatiles will demonstrate the hazard potential due to leaching of metals or volatiles. The total 

metals analyses of residuals will provide a manufacturer with the information required for

79



determining if the material is suitable for use. A complete nutrient analysis should also be conducted 

to determine concentrations of N, P, and K.

Table 3.14 

Important residuals chemical parameters for top soil/potting soil applications

Parameters________________________________Units____________ 
Total Kjeldahl Nitrogen Ib/ton (mg/kg) 
Total phosphorus Ib/ton (mg/kg) 
Potassium Ib/ton (mg/kg) 
Ammonia - Nitrogen Ib/ton (mg/kg) 
Nitrate/Nitrite - N Ib/ton (mg/kg) 
Calcium Ib/ton (mg/kg) 
Calcium Carbonate Equiv. (CCE) % 
Total metals* Ib/ton (mg/kg) 
TCLP metalst mg/L 
Gross alpha pCi/g 
Gross beta pCi/g 
Radium - 226 pCi/g 
Total organic carbon (TOC) Ib/ton (mg/kg) 
Phytotoxicity - Microtox test
Total coliform no/gram 

_pH_____________________________________-____________ 
*Total metals analyses includes : Al, As, Ba, Cd, Cr, Cu, Fe, Pb, Mg, Mn, Hg, Ni, Se, Ag, Zn, Mo.

tTCLP analyses as specified by 40 CFR, Part 261 [Federal Register 1990].

Most soil manufacturers have the capability of conducting their own soil tests to determine 

content. Most likely the manufacturer would request a residuals sample and conduct their own 

chemical evaluation to determine potential for use. Even so, a general analysis of residuals should 

be conducted prior to first contact with a manufacturer in order to more effectively market residuals.

Top Soil Blending Case Studies

Scott's-Earthgro, Inc. Earthgro, Inc. is a producer of commercial top soil and potting soil 

products. Earthgro has developed a process which allows for the successful use of alum and ferric

80



water treatment plant residuals as a soil amendment or bulking agent for commercial top soils and 

potting soils. Earthgro accepts approximately 54,000 wet tons/yr (49,000 metric tons/yr) of residuals 

(averaging approximately 30 percent dry solids) from Pennsylvania utilities as well as neighboring 

states. Earthgro is authorized by the State of Connecticut to accept and use WTP residuals at its 

Lebanon, Conn, facility. Approximately 40 percent of the residuals generated by Connecticut 

utilities are delivered to Earthgro for processing. Utilities pay Earthgro a tipping fee for accepting 

residuals based on the total volume of residuals delivered.

Each utility must perform analytical testing on residuals prior to acceptance. The parameters 

evaluated for screening residuals include the following:

TCLP metals (8 RCRA metals)

• TCLP pesticides

• TCLP semi-volatile

• TCLP volatile organics

• Total metals 

pH

• Soluble salts

• Moisture content

Earthgro's use of residuals is contingent primarily upon results from the TCLP toxicity tests 

and the moisture content of the residuals.

The residuals moisture content is also an important acceptance criteria. All residuals 

accepted by Earthgro must be greater than 15 percent solids. Residuals that have a solids 

concentration of 15 to 30 percent are considered a "paste" material and residuals with a solids 

concentration greater than 30 percent are considered a "granular" material. Earthgro's goal is to dry 

residuals by air drying and freeze thaw dewatering techniques to a solids concentration that is greater 

than 50 percent prior to blending with other materials.

Dried residuals are added to soil blends at a concentration of up to 30 percent. The residuals 

serve as a bulking agent for the compost piles and possibly add organics, minerals, nutrients, and

81



water to the blend. Earthgro's finished compost product is blended with other soil or soil-like 

materials to produce commercially sold soil products.

The information provided on Earthgro's use of water residuals is based on the "Operations 

and Management Plan for the Processing of Alum Residuals" which is an agreement with the 

Connecticut Department of Environmental Protection Solid Waste Bureau. More information can 

be obtained by contacting Earthgro's Lebanon, Conn, process facility.

Elizabethtown, New Jersey. The Raritan-Millstone Water Treatment Plant (RM Plant) in 

New Jersey is owned and operated by the Elizabethtown Water Company. It was originally 

constructed in 1929 and is located adjacent to the Raritan River at its confluence with the Millstone 

River. The original plant, with a reliable water production capacity of 15 mgd (56,700 m3/day), has 

undergone many upgrade and expansion projects to increase its capacity to approximately 165 mgd 

(624,000 mVday). The current average production rate is 155 mgd (587,000 m3/day).

The plant has capabilities of withdrawing water from five intakes located along the Raritan 

River, Millstone River, and Delaware and Raritan Canal. The tributary area of the Raritan River 

upstream of the RM Plant can be classified primarily as suburban and rural, The raw water turbidity 

entering the RM Plant averages approximately 15 nephelometric turbidity units (ntu) with peaks over 

1,000 ntu and 100 color units (cu).

The existing treatment facilities provide conventional treatment including mixing, 

flocculation, sedimentation, filtration and disinfection. Raw water enters the treatment plant through 

some of the five raw water intake pipes to the low lift pump station where various pretreatment 

chemicals are applied. These chemicals include alum, potassium permanganate, and caustic soda, 

or sulfuric acid, as needed for pH adjustment. It is common practice to use a cationic polymer and 

powdered activated carbon (PAC) to treat highly turbid water and storm runoff. The water is 

pumped from the low lift pump station to four sedimentation basins. Basin Nos. 1 and 2 provide 

conventional flocculation and sedimentation, and Basin Nos. 3 and 4 provide flocculation and high 

rate sedimentation with tube settlers. Settled water is dosed with lime for pre-filter pH control and 

chlorine and flows to 36 filters. A nonionic polymer may be added as a filter aid depending on 

treatment requirements. Filtered water flows to a clearwell for storage and secondary disinfection. 

The water is finally pumped to the distribution system by high service pumps.

82



Residuals production rates vary from month to month as a result of water demand, raw water 

quality, and corresponding chemical dosing. Peak residuals production typically occurs during the 

spring and summer months when demands are elevated and chemical dosing is increased to handle 

the changing raw water quality. The Raritan River is the primary water source due to its overall 

exceptional quality, the Delaware and Raritan Canal is used as a secondary source and the Millstone 

River is used as the third source.

The residuals generated at the plant consist of solids from the raw water and chemical 

precipitates associated with the addition of alum and other treatment chemicals such as lime, carbon, 

and polymer. All residuals are collected in the sedimentation basins and removed in a batch removal 

operation from Basin Nos. 1 and 2, and continuously from Basin Nos. 3 and 4. Washwater from the 

filters is recycled back to the head of the treatment process and mixed with the raw water. Lagoon 

decant from a residuals thickening basin is also recycled along with the spent filter backwash water 

back to the head of the treatment process. The thickener allows for approximately five days of 

settling prior to decanting for reuse.

Based on past operating experience, the residuals generated at the plant are relatively easy 

to gravity thicken. Presently, residuals settle and thicken up to a concentration of 5 to 8 percent 

solids in Basin Nos. 1 and 2. Thickening and dewatering processes are performed in a network of 

settling, drying and freeze-thaw dewatering lagoons. This process is capable of achieving 10 to 30 

percent solids. Stockpiling of these residuals for the purpose of air drying has produced solids 

ranging from 35 to 50 percent solids depending on time and weather conditions.

In the past EWC disposed of residuals by landfilling or by reuse constructing flood protection 

barriers around the plant. A decrease in available landfill space, increasing landfill costs and 

regulations on stockpiling residuals, caused EWC to explore other markets for residuals disposal or 

reuse. The utility determined that land application and soil blending were potentially the best 

available methods of residuals beneficial use. Other possible reuse methods considered were 

composting and blending with wood chips.

Demonstration tests, organized and monitored by the NJDEP Division of Science and 

Research, were performed on the EWC residuals to obtain information required for obtaining a reuse 

permit. To obtain a NJDEP reuse permit. The demonstration study was approved after several

83



NJDEP research studies were performed on EWC residuals. Ultimately, to obtain a full-scale reuse 
permit, EWC had to accomplish the following tasks:

• Classify residuals as hazardous or nonhazardous
• Obtain a solid waste I.D.

• Develop a reuse plan

To determine if the residuals were hazardous, the utility had to analyze for the following 
parameters, TCLP (toxicity characteristic leaching procedure), metals analysis, reactivity, 
corrosivity, and ignitability and total petroleum hydrocarbons. The EWC residuals passed all of 
these tests and were classified as a nonhazardous material.

Formal growth studies were not performed by EWC, however, the landscaping and flood 
protection berms at the water treatment plant were all made of 100 percent water residuals and to 
date demonstrate very good grass growth. The NJDEP Division of Science and Research (DSR) 
along with the University of Pennsylvania researched the metal leaching from residuals versus native 
New Jersey top soils. The residuals leached less or equal amounts of metals as the native top soil.

A water treatment residuals reuse permit did not exist prior to EWC's efforts to initiate a 
program. EWC worked closely with the New Jersey Department of Environmental Protection 
(NJDEP) to obtain a reuse permit. The NJDEP identified the concerns with residuals reuse and 
outlined a number of procedures that would be used to regulate reuse. EWC completed all physical 
and chemical tests required by NJDEP and was the first utility to file for a permit from NJDEP. 
After review, NJDEP granted EWC a permit for residuals use in land application and soils blending 
operations.

EWC received a permit to both directly land apply and/or blend residuals with any other 
aggregate materials such as leaf compost, sand and/or fill. The company currently sells the 
dewatered residuals (approximately 35 percent solids) to a local topsoil supplier with mixed success 
depending on market supply and demand. This supplier, in turn, blends the residuals with soil to 
produce an enhanced product that has improved water retention ability. The mixture is 51 percent 
aggregate and 49 percent residuals on a volume basis. Land application has been a more consistent 
outlet for distribution of residuals, however competing interest for trucks., weather and space at local

84



farms has hindered the operation at times. As a result of successful demonstration testing, the Farm 

Bureau has now began to recommend the use of EWC's residuals blends to farmers.
Through the utilization of soil blending and land application operations over landfilling at 

$45 to $55/ton ($50 to $60/metric ton), Elizabethtown has avoided construction of a centrifuge 

dewatering system that would have cost more than $15 million. The company was also viewed as 

being environmentally responsible for recycling this material.

Table 3.15 

Summary of utility beneficial reuse program

Utility

Elizabethtown 
Water 

Company

Options

Soil blending

Land 
application

Dewatering

Dewatering, 
lagoon 

thickening, 
freeze thaw, 

windrow

Decant and 
lagoon 

thickening

Application 
Sludge age rates

>5 years 51% soil and 
compost 

49% residuals 
(vol./vol.)

3 to 6 months 20 dry 
tons/acre (44.8 

kg/hectare)

Cost

Sold for 
$0.07/yd3 
($0.09/m3)

$7.75/yd3 
($10.13/m3)

Richmond Recycling Company - Rhode Island. The Richmond Sand and Gravel Company 
(also referred to as Richmond Recycling) located in Wyoming, Rhode Island manufactures and sells 
soil, sand, and gravel products. The company recently began accepting water treatment residuals 
for use as an ingredient in top soil production. It was recognized that blending residuals with top 
soil could provide a good quality soil product and could provide water utilities with a beneficial use 
alternative rather than disposal of residuals in a sanitary landfill. The company currently has a 

regulatory permit that allows residuals to be added to natural top soil at a 1:3 blend ratio. The 
[...]

us
 g

ro
ve

 re
si

du
al

s 
ap

pl
ic

at
io

n 
pr

oc
es

s



W
AT

ER
 

TR
EA

TM
EN

T 
PL

AN
T

\ \
7

LA
GO

ON

TA
NK

ER
 T

RU
CK

LA
ND

 A
PP

LI
CA

TI
O

N 
TO

 
PO

LL
UT

ED
SO

IL
S.

 
LI

VE
ST

O
CK

 
FE

ED
 

LO
TS

,
ET

C.

TH
IC

KE
NI

NG
 

BA
SI

N 

LI
Q

UI
D 

RE
SI

DU
AL

S 
LA

ND
 

AP
PL

IC
AT

IO
N 

PR
O

CE
SS

M
EC

HA
NI

CA
L 

O
R 

N
O

N
-M

EC
H

A
N

IC
A

L 
DE

W
AT

ER
IN

G
 A

T 
W

TP

AI
R 

DR
YI

NG
 A

ND
RE

SI
DU

AL
S

ST
OR

AG
E 

(IF
NE

CE
SS

AR
Y)

TR
AN

SP
O

RT
AT

IO
N 

TO
 

AP
PL

IC
AT

IO
N 

SI
TE

LA
ND

 
AP

PL
IC

AT
IO

N

BL
EN

DI
NG

 W
IT

H 
AN

IM
AL

 
W

AS
TE

 
M

AT
ER

IA
LS

LA
ND

 A
PP

LI
CA

TI
O

N 
TO

 
PO

LL
UT

ED
 

SO
IL

S.
 

LI
VE

ST
O

CK
 

FE
ED

 
LO

TS
.

n
BU

FF
ER

 
ST

RI
PS

 
FO

R 
PO

UL
TR

Y 
HO

US
ES

 
O

R 
FE

ED
 

LO
T

W
AT

ER

Fi
gu

re
 3

.1
4 

R
es

id
ua

ls
 a

pp
lic

at
io

n 
pr

oc
es

s 
fo

r n
ut

rie
nt

 c
on

tro
l



M
EC

HA
NI

CA
L 

OR
 

NO
N-

M
EC

HA
NI

CA
L 

OE
W

AT
ER

IN
G 

AT
 W

TP
TR

AN
SP

OR
TA

TI
ON

 
TO

 T
HE

 
LA

ND
FI

LL
ST

OR
AG

E 
AR

EA
 

(C
O

VE
RE

D 
OR

 
UN

CO
VE

RE
D)

FI
NA

L 
US

E 
AS

 A
 F

IL
L

OR
 

DA
IL

Y 
LA

ND
FI

LL
CO

VE
R 

M
AT

ER
IA

L

Fi
gu

re
 3

.1
5 

R
es

id
ua

ls
 a

pp
lic

at
io

n 
pr

oc
es

s 
fo

r u
se

 a
s 

a 
la

nd
fil

l c
ov

er
 m

at
er

ia
l



M
EC

HA
NI

CA
L 

O
R

 
N

O
N

-M
EC

H
A

N
IC

A
L 

O
EW

AT
ER

IN
G

 
AT

 
W

TP
AI

R 
DR

YI
NG

 
AN

D
ST

O
RA

G
E 

AR
EA

 
(IF

N
EC

ES
SA

R
Y)

TR
AN

SP
O

RT
AT

IO
N

TO
 

AP
PL

IC
AT

IO
N

SI
TE

K
)

BL
EN

DI
NG

 
W

IT
H 

O
TH

ER
MA

TE
RIA

LS
 (

TO
PS

OI
L. 

YA
RD

 
WA

ST
E. 

FE
RT

ILI
ZE

R. 
ET

C.)

LA
ND

 
RE

CL
AM

AT
IO

N 
SI

TE
 

(L
A

N
D

AP
PL

IC
AT

IO
N.

 
SE

ED
 

PL
AN

TI
NG

.
FE

R
TI

LI
ZA

TI
O

N
)

Fi
gu

re
 3

.1
6 

R
es

id
ua

ls
 a

pp
lic

at
io

n 
pr

oc
es

s 
fo

r p
er

fo
rm

in
g 

la
nd

 r
ec

la
m

at
io

n



CHAPTER 4 

ECONOMIC CONSIDERATIONS

INTRODUCTION

Implementation of a beneficial use program requires careful financial considerations by a 

utility. This is to ensure that the overall beneficial use program is attractive based on total capital 

and operational costs. A proposed beneficial use program could require a residuals handling process 

that a utility would not yet have in place. Examples of such residuals handling processes would 

include:

• Dewatering

• Air drying

• Altering residuals characteristics

• Residuals storage

• Residuals transportation

Each of these processes would have specific capital and operational costs. These costs must 

be factored into the overall beneficial use plan to determine if it is truly cost effective relative to a 

base case condition. Furthermore, a utility may prefer to evaluate several beneficial use programs 

in detail to identify the most cost effective plan.

Since the purpose of this manual is to serve as a residuals marketing guidance document, 

conceptual capital and operational costs for a number of residuals handling processes were 

developed. The intent of these cost data were to assist a utility with estimating the potential total 

cost for a particular beneficial use program. The intent was not to develop firm budgetary costs for 

a beneficial use program since each water treatment plant would have unique requirements or 

features that could affect the cost of residuals handling. As a minimum, the cost curves presented 

in this manual should be incorporated in a larger, site specific, model that a utility would develop 

in the process of screening and evaluating beneficial use alternatives.

133



The market investigations conducted for each beneficial use alternative in Chapter 3 provided 

information concerning the residuals solids concentration that is optimal for each alternative. The 

residuals solids concentrations suggested for each application was provided to allow a utility to 

estimate residuals handling costs. Cost curves were developed to provide utilities with capital costs 

and operation and maintenance (O&M) costs for selected residuals dewatering and handling 

facilities. Costs were estimated for the following facilities and residuals handling equipment:

• Equalization basins

• Thickeners

• Centrifuge facility

• Belt filter press facility

• Sand drying beds

• Air drying facility/storage pad

• Residuals blending equipment

• Transportation

The curves were calculated based on the total dry weight of residuals generated per day by a water 

treatment plant. The cost curves include a residuals production range which includes small, medium, 

and large utilities. A residuals production range of 2,000 to 14,000 dry Ib/day (900 to 6,350 dry 

kg/day) was evaluated. Other assumptions used are listed in a table included for each cost analysis. 

Construction and O&M costs were based on a national average basis, but it is recognized that these 

costs could vary geographically based on where a utility is located and adjustment factors may have 

to be applied. Economic costs do not consider potential revenue that could be generated from final 

use of residuals.

Other commonly used mechanical dewatering practices include plate and frame presses and 

diaphragm presses. Cost curves are not included for these systems, however, cost information for 

residuals management practices could be referenced from "Management of Water Treatment Plant 

Residuals" (ASCE, AWWA, and USEPA 1996).

134



RESIDUALS MANAGEMENT FACILITIES

A process schematic which includes the residuals dewatering practices evaluated is presented 

in Figure 4.1. The figure shows the basic methods used for thickening and dewatering residuals 

prior to disposal or reuse. As discussed previously, residuals can be utilized by some beneficial use 

methods in both a liquid or cake solids form. For applications that use liquid residuals, the 

dewatering process would be complete after gravity settling and thickening. Equalization basins and 

gravity thickeners would provide solids concentrations of up to 4 percent. Reuse applications that 

accept only residuals solids concentrations greater than 4 percent would require mechanical 

dewatering equipment, sand drying beds, or dewatering lagoons. Mechanical dewatering would have 

the ability to provide residuals solids concentrations of greater than 20 percent. Sand drying beds 

could achieve solids concentrations of greater than 25 percent. Separate air drying of the residuals 

following mechanical or nonmechanical dewatering can further increase solids concentrations to 60 

percent, depending on the climate and drying time allowed.

Transportation of residuals is another key component of any beneficial use plan. Hauling 

and residuals handling costs significantly impact the project economics. Dewatering residuals prior 

to transportation significantly reduces cost. Applications that accept liquid residuals would need to 

be within very close proximity to the water treatment plant to be economically feasible.

FACILITY COST CURVES 

Equalization Basin

Equalization basins are used to collect sidestreams from the different water treatment 

processes and blend the treatment wastes into a uniform solution. Discharges from sedimentation 

basins and filter backwashing have different solids concentrations, chemical characteristics, and 

volumes. Blending and mixing the different waste streams together provides a common solution that 

can be evenly distributed to a thickener without upsetting the thickening basin process. Equalization 

basins are generally circular basins with mixing capability.

135



Equalization basins are sized based on the total volume of wastewater generated by the water 

treatment plant. Assumptions used for sizing and estimating cost for construction of a typical 

equalization basin are listed in Table 4.1. Capital cost curves are shown in Figure 4.2.

Table 4.1 

Equalization basin sizing assumptions

Item Parameter
Residuals production 2,000 to 14,000 dry Ib/day (900 to 6,350 dry kg/day)
Effluent solids concentration 0.5 percent
Sidewall depth 12 ft (3.65m)
Number of mixers 3

Residuals Thickeners

Initial solid separation is accomplished using gravity thickening. The goal of thickening is 
to remove as much water as possible from the liquid residuals prior to mechanical dewatering. 

Thickening basins can significantly decrease the residuals volume. Influent solids concentration of 

0.5 percent are typically thickened to a concentration of up to 4 percent for coagulant residuals. 

Thickeners are sized based on a design loading rate, operating time, and total volume of residuals 

to be treated. The assumptions used for calculating basin sizes are listed in Table 4.2. The capital 

cost curve for construction of a gravity thickener are presented in Figure 4.3.

Table 4.2 

Gravity thickening sizing assumptions

Item______ Parameter
Residuals production 2,000 to 14,000 dry Ib/day (900 to 6,350 dry kg/day)
Design loading rate 0.15 lb/hr/ft2 (0.73 kg/hr/m2)
Hours of operation 16 hr/d
Sidewall depth 12 ft (3.65m)
Bottom slope 23/4 in./ft (23 cm/m)
Influent solids concentration__________________0.5 percent ___________

136



Centrifuge Dewatering

Solid bowl centrifuges are typically used for dewatering residuals. Centrifuges use 
centrifugal force to separate suspended solids from water. The centrifuge bowl rotates at speeds 

between 1,000 to 3,000 rpm. The dewatered residual is gravity fed to a dump truck located below 

centrifuge unit and the water or centrate is usually recycled to the water treatment plant. Centrifuge 

dewatering usually requires use of polymers. Polymers are injected into the residuals stream prior 
to entering the centrifuge. Coagulant residuals are commonly dewatered to a solids concentration 

of up to 25 percent, while lime residuals can be dewatered to as high as 50 percent.

Centrifuge dewatering facilities include building space for housing the centrifuges, a polymer 
feed system, conveyor, and instrumentation for process control. At least one centrifuge should be 
included as a standby unit.

Standard centrifuge equipment is manufactured to handle maximum loading rates of 50,100, 
150, and 250 gpm (0.19, 0.39, 0.57, and 0.95 mVmin). Centrifuge sizes were calculated using the 
assumptions listed in Table 4.3.

Table 4.3 

Centrifuge sizing assumptions

Item Parameter
Residuals production 2,000 to 14,000 dry Ib/day (900 to 6,350 dry kg/day)
Feed solids concentration 3 percent
Polymer dose 6 to 8 Ib/ton (3 to 4 kg/metric ton)
Number of standby units 1
Operation schedule 5 d/wk at 6 hr/d

Capital cost and O&M cost curves were calculated based on the centrifuge equipment and 

support facilities necessary for handling the residuals production range listed in Table 4.3. The 
capital and O&M cost curves are shown in Figures 4.4 and 4.5, respectively.

137



Belt Filter Press Dewatering

Belt filter press dewatering equipment uses compressive force and shear to squeeze water out 

of residuals. Polymer conditioned residuals are pressed between two filter belts through three 

zones—1) gravity drainage, 2) low pressure zone, 3) high pressure zone. The process produces a 

cake solids concentration of up to 20 percent solids. A polymer feed system is required to condition 

residuals prior to pressing. Belt filter presses with belt widths of 1 m and 2 m are standard for 

processing residuals.

Belt filter press dewatering requires support facilities for housing the equipment, feeding 

polymer, conveying residuals, and process instrumentation. At least one filter press should be 

included in the design as a standby unit. Belt filter press equipment sizes were calculated using the 

assumptions listed in Table 4.4.

Table 4.4 

Belt filter press sizing assumptions

Item Parameter
Residuals production 2,000 to 14,000 dry Ib/day (900 to 6,350 dry kg/day)
Loading rate (per 1-m of belt width) 400 to 600 Ib/hr (180 to 270 kg/hr)
Feed solids concentration 3 percent
Polymer dose 6 to 8 Ib/ton (3 to 4 kg/metric ton)
Number of standby units 1
Operation schedule 5 d/wk at 6 hr/d

Capital and O&M cost curves were developed based on unit sizes of belt filter presses, along 

with the other ancillary facilities and equipment required. O&M costs include electric power, labor, 

polymers, and maintenance costs. The capital and O&M cost curves are shown in Figures 4.6 and 
4.7, respectively.

138



Sand Drying Bed Dewatering

Sand drying beds effectively dewater residuals using drainage and evaporation. Drying beds 

are constructed using a shallow rectangular concrete basin with a PVC underdrain piping system and 

a layer of sand for solid-liquid separation. The underdrain system is used to collect the filtrate from 

the residuals, while the remainder of dewatering is accomplished by decanting and/or air drying. 

Drying times required are dependent on the type of residuals and the climate. After drying is 

completed, dewatered residuals are cleaned off the drying beds using a front-end loader. Drying 

beds also require the use of polymers to condition residuals prior to bed application. Polymers allow 

greater solid/liquid separation which allows the free water from the residuals to drain and decant 

more freely, thereby decreasing the total drying time.

Drying bed sizes required for handling a wide range of residuals production volumes were 

calculated based on the assumptions listed in Table 4.5.

Table 4.5 

Sand drying bed design assumptions

Item Parameter
Residuals production 2,000 to 14,000 dry Ib/day (900 to 6,350 dry kg/day)

Feed solids concentration 3 percent
Polymer dose 8 to 15 Ib/ton (4.0 to 7.5 kg/metric ton)
Bed yield 12.5 Ib/ft2/yr (61 kg/m2/yr)

Capital cost for each sand drying bed facility included a residuals pump station to feed 

residuals to the beds, a polymer feed system, instrumentation, and a front-end loader. The capital 

cost curve is shown in Figure 4.8. O&M costs include labor, front-end loader maintenance, polymer 

costs, and sand replacement. The O&M cost curve is shown in Figure 4.9.

139



Air Drying Facilities

Supplemental air drying is required to achieve residuals solids concentrations greater than 

30 percent. Dewatered residuals are stockpiled in windrows on a covered concrete storage pad to 

maximum surface area for drying. Windrows are mounds of residuals that are shaped liked a 

trapezoid with a desired base width, height, and are typically a 100-ft (30.5-m) long. The total 

drying pad area is dependent on the volume of residuals produced and the drying time allowed. 

Windrows are periodically turned over to speed up drying time. Air drying facilities also include 

a drainage collection system, push walls, a steel roof enclosure, and a front-end loader for residuals 

handling.

Air drying facility sizes required for handling a wide range of residuals production were 

calculated based on the design assumptions listed in Table 4.6.

Table 4.6 

Air drying facilities design assumptions

Item Parameter
Residuals production 2,000 to 14,000 dry Ib/day (900 to 6,350 dry kg/day)
Number of storage days 120
Windrow size (hxb) 6ftxlOft (trapezoidal) (1.8 m x 3 m)
Windrow separation distance 8 ft (2.4 m)
Initial solids concentration 20 percent

The capital cost curve for constructing an air drying facility is shown in Figure 4.10. The 

O&M costs include primarily building and front-end loader maintenance and labor costs.

Residuals Blending

Residuals blending equipment is required for mixing residuals with other soil-like materials 

for certain beneficial use applications. The mechanical blending equipment often used is a pugmill. 

Pugmills can provide rapid blending of two or more materials using desired blending ratios. Pugmill

140



equipment includes storage hoppers, conveyors, and a screw auger for mixing. The blending ratios 